
Enjoy the new protection!!! 

 

 

 

2007-20 Tundra 

RCI A-Arm Skid Plate Installation 

 

1. Lift front of vehicle with jacks or ramps, and 

safely secure it if extra working room is 

necessary. 

 

2. Install 3/8” carriage bolts through skid plate 

and secure them with the 3/8” retainers. Use a 

deep socket or similar and tap them on with a 

hammer. The retainers are not critical but will 

make install and removal much easier for one 

person. 

 

3. Install A-arm skid plate and secure in with 3/8” 

washers and lock-nuts on top side of control arm. 

 

4. Adjust plate as necessary then fully tighten all 

bolts and locknuts. Make sure to keep skid plates 

pushed back as tight as possible to front edge of 

control arm in order to maximize clearance 

between wheel when turning.  

 

5. Repeat steps for opposite A-arm skid plate.  

 

6. With vehicle on the ground, turn wheels both 

directions all the way to the locks and make sure 

there is sufficient clearance to the wheels. About 

½” is typical on a stock truck but larger wheels, 

wheel spacers, or different offset wheels could 

change (usually increase) this clearance. 

 

 

 

 

 

Disclaimer: The products sold by RCI Metalworks are intended for off –road use only, should not be modified, and are for use only on the vehicle(s) specifically 

stated. RCI Metalworks makes no warranties express or implied, including of fitness for a particular purpose or merchantability. RCI Metalworks will not be 
liable for any damages arising out of the use or misuse of its products. It is the customers' responsibility to ensure the products are safely and properly attached 
to the vehicle, and all products should be installed by trained professionals. We strive to maintain extremely high quality standards; however, all RCI 

Metalworks products are individually handcrafted, may vary slightly, and may contain minor imperfections. Due to the nature of raw aluminum, the material 
may have minor scratches and other blemishes caused by the manufacturing process, especially on the back side of product.   RCI Metalworks is constantly 
seeking to improve its products and reserves the right to make changes to any product.  

 

Included Hardware Kit 
   

A. 3/8” x 3.75” Carriage Bolt 6 ea.  

B. 3/8” Nylon Lock-nut (or Lock-washer and Hex Nut) 6 ea. 

C. 3/8” Washer 6 ea. 

D. 3/8” Retainer Washer 6 ea. 

 


